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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0507B

LTE Band 7 /| 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 5.DEC.2017 17:21:58

n T|[ spe d
Ref Level 0.00 dBm  Offset 5.40 dg Mode Auto Sweep Ref Level 0.00 dBm Offset 5.40 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PABS
10 ddpR—HEURIOUS JINE ABS BABS _10 ddRR—BPURIOUS |INE ABRS BAES
20 d8 -20 dBm
S_LINE_ABS [ SPURIOUS_LINE_ABS
-40 dBm
" . . Py
',..gnul{"'ﬁ ~ 50 dBm I gy -
-60 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 921.71164 MHz -54,40 dBm -29.40 dB 30,000 MHz 1,000 GHz 1.000 MHz 908.6231% MHz -54.45 dBm -20.45 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.09454 GHz -54.08 dBm -29.08 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.14419 GHz -54.60 dBm -29.60 d&
2,580 GHz 5.000 GHz 1.000 MHz 4.98427 GHz -51.33 dBm -26,32 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.35859 GHz -51,00 dBm -26.09 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.13074 GHz -47.18 dbm -22.18 dB 5.000 GHz 10,000 GHz 1.000 MHz 6.67906 GHz -48.87 dBm -23.87 db
10.000 GHz 18.000 GHz 1.000 MHz 15.75439 GHz -46.45 dBm -21.45 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.71139 GHz -46.56 dBm -21,56 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.91863 GHz -47.27 dBm -22.27 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.91463 GHz -47.48 dBm -22.48 dB
{ 1 J ] ( )| J e

Date: 5. DEC. 2017 17:22:53

LTE Band

7/ 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

trum T|[ spe v
Ref Level 0.00 dem  Offset 5.40 dg Mode Auto Sweep Ref Level 0.00 dBm Offset 5.40 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
.10 4dpE—BPURIONS | INE_ABS PARS _10 ddRR—SPURIOUS | INE ABS PABS
20 d8 -20 dBm
S_LINE_ABS LINE_ABS
40 dBm
1 ¥ i, Pon. . .
S L] a— )
P > -50 dBm P ~~
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 855.78461 MHz -54.31 dBm -29.31 dB 30,000 MHz 1,000 GHz 1.000 MHz 872.75112 MHz -54.31 dBm -20.31.d8
1.000 GHz 2,490 GHz 1.000 MHz 2.48330 GHz -46.16 dBm -21.16 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.48330 GHz -49.83 dBm -24.83 dg
2,580 GHz 5.000 GHz 1.000 MHz 4.28987 GHz -51.42 dBm -26,42 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.29810 GHz -51.46 dBm -26.46 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.00125 GHz -46.75 dbm -21.75 dB 5.000 GHz 10,000 GHz 1.000 MHz 5.00125 GHz -48.39 dBm -23.35 dB
10.000 GHz 18,000 GHz 1.000 MHz 15.73939 GHz -46.64 dBm -21.64 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.75489 GHz -46.37 dBm -21.37 d8
18.000 GHz 26.000 GHz 1.000 MHz 15.85963 GHz -47.53 dBm -22.53 dB 18.000 GHz 26,000 GHz 1.000 MHz 15.91863 GHz -47,57 dBm -22.57 db
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0507B

LTE Band 7 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

n Spe ué’
Ref Level 0,00 dBm  Offset 5.40 d8 Mode Auto Sweep RefLevel 0,00 dBm  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
10 48RE—HEURIOUS | INE_ARS PARS .10 d8RR—BBURIOUS JINE ARS PAKS
20 dB -20 dBm
S_LINE_ABS _LINE_ABS
inSom, oy o, ) -
’,....M S e WY ~
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 894.56522 MHz -54.11 dBm -29.11 dB 30,000 MHz 1.000 GHz 1.000 MHz 930.92204 MHz -54.41 dBm -20.41dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48628 GHz -54.19 dBm -29.19 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.15809 GHz -54.23 dBm -29.23 d8
2,580 GHz 5.000 GHz 1.000 MHz 4,16793 GHz -51,53 dBm -26,53 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,30536 GHz -51.51 dBm -26.51 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.06124 GHz -47.07 dBm -22.07 dB 5.000 GHz 10,000 GHz 1.000 MHz 6.85056 GHz -48,72 dBm -23.72 db
10.000 GHz 18.000 GHz 1.000 MHz 15.71489 GHz -46.41 dBm -21.41 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.74989 GHz -46.45 dBm -21.45 d8
18.000 GHz 26.000 GHz 1.000 MHz 19.92913 GHz -47.49 dBm -22,49 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.89563 GHz -47 .65 dBm -22.65 d&
[ )i [ [ )i w

Date: 5.DEC.2017 17:37:51

Date: 5. DEC. 2017 17:36:56

Highest Channel / QPSK

Highest Channel / 16QAM

Ref Level

0.00 dBm

SGL Count 100/100

Offset 5.40 de

Mode Auto Sweep

Spe

Ref Level 0.00 dBm
SGL Count 100/100

Offset 5.40 dB Mode Auto Sweep

(@1 AvgPwr
heck PARS Limit Fheck PAR
SPLRIONS | INE_ABS PARS _10 ddRR—SPURIOUS | INE ABS PABS
S_LINE_ABS _LINE_ABS
A . oy Fy N .
I > [ >
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 948.37331 MHz -54.17 dBm -29.17 dB 30,000 MHz 1,000 GHz 1.000 MHz 978.42829 MHz -54.22 dBm -20.22 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.45053 GHz -54.58 dBm -29.56 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.15908 GHz -54.54 dBm -29.54 dg
2,580 GHz 5.000 GHz 1.000 MHz 4.33488 GHz -51.52 dBm -26,52 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.33149 GHz -51.20 dBm -26.20 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.12124 GHz -46.84 dbm -21.84 dB 5.000 GHz 10,000 GHz 1.000 MHz 6.88056 GHz -48.71 dBm -23.71 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.75239 GHz -46.28 dBm -21.28 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.74589 GHz -46.37 dBm -21.37 d8
18.000 GHz 26.000 GHz 1.000 MHz 19.90363 GHz -47,49 dBm -22.49 db 18.000 GHz 26,000 GHz 1.000 MHz 19.93413 GHz -47.58 dBm -22.58 dB&
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0507B

LTE Band 7 / 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

n | spe i
Ref Level 0,00 dBm  Offset 5.40 d8 Mode Auto Sweep RefLevel 0,00 dBm  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
10 48RE—HEURIOUS | INE_ARS PARS .10 d8RR—BBURIOUS JINE ARS PAKS
-20 dB -20 dBm
S_LINE_ABS [ SPURI LINE_ABS
-40 dBm
! - A - 50 dBm . E R . .
I VAT A " S
o,
o
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 874.69015 MHz -54,41 dBm -29.41 dB 30,000 MHz 1.000 GHz 1.000 MHz 942.07146 MHz -54.31 dBm -29.31d8
1.000 GHz 2,490 GHz 1.000 MHz 2.48777 GHz -26.82 dBm -1.82 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.48777 GHz -29.18 dBm -4,18 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,15825 GHz -51,57 dBm -26,57 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,30245 GHz -51,26 dBm -26.26 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.00175 GHz -46.03 dBm -21.03 dB 5.000 GHz 10,000 GHz 1.000 MHz 5.00175 GHz -48,10 dBm -23.10 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.72189 GHz -46.69 dBm -21.69 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.74689 GHz -46.51 dBm -21.51 d8
18.000 GHz 26.000 GHz 1.000 MHz 19.92913 GHz -47.58 dBm -22.58 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.92263 GHz -47.52 dBm -22.52 di
{ 1 J L] ( ) .

Date: 5.DEC.2017 17:51:52

Date: 5 DEC.2017 17:52:46

Middle Channel / QPSK

Middle Channel / 16QAM

n - Spe I:Iv?
Ref Level 0.00 dBm  Offset 5.40 d8 Mode Auto Sweep Ref Level 0,00 dBm  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
heck PARS Limit ¢heck PAR
SPLRIONS | INF_ARS PARS .10 ddpR—FPURIONS } INF_ABRS PARS
S_LINE_ABS _LINE_ABS
N . . [l = Pr, " .
[——— WSO S~ —a
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 886.80910 MHz -54.44 dBm -29,44 dB 30,000 MHz 1,000 GHz 1.000 MHz 872.75112 MHz -54,35 dem -29,35 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.12433 GHz -54.54 dBm -29.54 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.13525 GHz -54.31 dBm -29.31 d8
2,580 GHz 5.000 GHz 1.000 MHz 4.28939 GHz -51,52 dBm -26,52 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,30826 GHz -51,57 dBm -26.57 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.05674 GHz -47.80 dBm -22.80 dB 5.000 GHz 10,000 GHz 1.000 MHz 5.05674 GHz -47.88 dBm -22,68 db
10.000 GHz 18.000 GHz 1.000 MHz 15.74739 GHz -46.49 dBm -21.49 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.75089 GHz -46.55 dBm -21.55 d8
18.000 GHz 26.000 GHz 1.000 MHz 19.91613 GHz -47.55 dBm -22,55 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.94463 GHz -47.62 dBm -22.62 d&
( i J o ( ) J i
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0507B

LTE Band7 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

]

Ref Level 0.00 dBm
SGL Count 100/100

Offset 5.40 dg Mode Auto Sweep

Ref Level 0.00 dBém
SGL Count 100/100

Offset 5.40 dB Mode Auto Sweep

@1 avgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
10 48RE—HEURIOUS | INE_ARS PARS .10 d8RR—BBURIOUS JINE ARS PAKS
20 dB -20 dBm
S_LINE_ABS _LINE_ABS
k| =y A i, 4 A " . .
| mrtprttest? v T v
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 947.40380 MHz -54,32 dBm -29.39 dB 30.000 MHz 1,000 GHz 1.000 MHz 943.52574 MHz -54.32 dBm -29.32d8
1.000 GHz 2,490 GHz 1.000 MHz 2.47833 GHz -54.54 dBm -29.54 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.14071 GHz -54,30 dBm -29.30 d&
2,580 GHz 5.000 GHz 1.000 MHz 2.58266 GHz -39,00 dBm -14,00 dB 2,580 GHz 5,000 GHz 1.000 MHz 2,58266 GHz -30,07 dBm -14,07 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.11174 GHz -47.61 dBm -22.61 dB 5.000 GHz 10,000 GHz 1.000 MHz 6.87506 GHz -48.29 dBm -23.29 db
10.000 GHz 18.000 GHz 1.000 MHz 15.71189 GHz -46.56 dBm -21.56 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.75189 GHz -46.40 dBm -21.40 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.92113 GHz -47.56 dBm -22.56 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.93113 GHz -47.62 dBm -22.62 dB&
{ 1 J ] ( )| J e
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LTE Band

7/ 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

trum T|[ spe v
Ref Level 0.00 dem  Offset 5.40 dg Mode Auto Sweep Ref Level 0.00 dBm Offset 5.40 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
.10 4dpE—BPURIONS | INE_ABS PARS _10 ddRR—SPURIOUS | INE ABS PABS
-20 d8 -20 dBm
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40 dBm
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-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 928.98301 MHz -54.03 dBm -29.03 dB 30,000 MHz 1,000 GHz 1.000 MHz 935.28486 MHz -54.28 dBm -20.28 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48379 GHz -29.32 dBm -4,32 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.48379 GHz -33.15 dBm -8.15 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.32810 GHz -51.38 dBm -26.38 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.16212 GHz -51.49 dBm -26.49 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.00225 GHz -47.01 dbm -22.01 dB 5.000 GHz 10,000 GHz 1.000 MHz 6.86106 GHz -48.64 dBm -23.64 db
10.000 GHz 18,000 GHz 1.000 MHz 15.70989 GHz -46.59 dBm -21.59 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.74439 GHz -46.54 dBm -21.54 d&
18.000 GHz 26.000 GHz 1.000 MHz 15.52163 GHz -47.72 dBm -22.72 dB 18.000 GHz 26,000 GHz 1.000 MHz 15.81913 GHz -47.51 dBm -22.51 dB
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e a0, FCC RF Test Report Report No. : FG7D0507B

LTE Band 7 / 20MHz

Middle Channel / QPSK Middle Channel / 16QAM

n | spe i
Ref Level 0.00 dBm Offset 5.40 d8 Mode Auto Sweep Ref Level 0.00 dBm Offset 5.40 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 avgPwr
Limit ¢heck PABS Limit ¢heck PABS
.10 ddHE—BPLURIOUS | INE ABS PASS 10 dgpR—fPURIONS JINE ABS BAES
20 dp -20 dBm
S_LINE_ABS | SPURIOUS_LINE_ABS
-40 dBm
" iy | oy P 4 .y
v -50 dBm A
p—— 7 P o
et
-50 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 926.55922 MHz -54,32 dBm -29.32 dB 30,000 MHz 1.000 GHz 1.000 MHz 980.36732 MHz -54.40 dém -29.40 d&
1.000 GHz 2.490 GHz 1.000 MHz 2.48975 GHz -52.68 dBm -27.68 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.48975 GHz -53.10 dBm -28.10 d&
2.580 GHz 5.000 GHz 1.000 MHz 4,35950 GHz -51,52 dBm -26,52 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,17954 GHz -51.57 dBm -26.57 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.05224 GHz -47.15 dBm -22.15 dB 5.000 GHz 10,000 GHz 1.000 MHz 5.05224 GHz -48.14 dBm -23.14 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.75289 GHz -46.26 dBm -21.26 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.75339 GHz -46.62 dBm -21.62 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.91963 GHz -47.50 dBm 22,50 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.92213 GHz -47.60 dBm -22.60 dg&
{ i J L] ( ) J e
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Highest Channel / QPSK Highest Channel / 16QAM

n . Spe I:Iv?
Ref Level 0.00 dBm  Offset 5.40 d8 Mode Auto Sweep Ref Level 0,00 dBm  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
heck PARS Limit Fheck PAR
SPLRIONS | INF_ARS PARS .10 ddpR—FPURIONS } INF_ABRS PARS
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k) Py A . ul .y A Al
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-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 897.47376 MHz -54.27 dBm -29.27 dB 30,000 MHz 1,000 GHz 1.000 MHz 922.68116 MHz -54.26 dBm -29.26 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.10745 GHz -54.42 dBm -29.42 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.13326 GHz -54,34 dBm -29.34 dB
2,580 GHz 5.000 GHz 1.000 MHz 2,58702 GHz -44,00 dBm -19,00 dB 2,580 GHz 5,000 GHz 1.000 MHz 2,58702 GHz -36,49 dBm -11.49 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.10224 GHz -47.43 dBm -22,43 dB 5.000 GHz 10,000 GHz 1.000 MHz 5.10224 GHz -48,34 dBm -23.34 db
10.000 GHz 18.000 GHz 1.000 MHz 15.73239 GHz -46.65 dBm -21.65 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.72689 GHz -46.61 dBm -21.61 d8
18.000 GHz 26.000 GHz 1.000 MHz 19.93213 GHz -47.58 dBm -22.58 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.91213 GHz -47.57 deém -22.57 di&
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e a0, FCC RF Test Report Report No. : FG7D0507B
Frequency Stability|
Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0013
40 Normal Voltage 0.0005
30 Normal Voltage 0.0014
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0011
0 Normal Voltage 0.0009
-10 Normal Voltage 0.0007 PASS
-20 Normal Voltage 0.0009
-30 Normal Voltage 0.0002
20 Maximum Voltage 0.0015
20 Normal Voltage 0.0009
20 Battery End Point 0.0006
Note:
1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0507B

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°c) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0013
40 Normal Voltage 0.0009
30 Normal Voltage 0.0002
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0003
0 Normal Voltage 0.0012
-10 Normal Voltage 0.0018 PASS
-20 Normal Voltage 0.0001
-30 Normal Voltage 0.0014
20 Maximum Voltage 0.0016
20 Normal Voltage 0.0006
20 Battery End Point 0.0012
Note:
1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0507B

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0016
40 Normal Voltage 0.0042
30 Normal Voltage 0.0057
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0054
0 Normal Voltage 0.0019
-10 Normal Voltage 0.0049 PASS
-20 Normal Voltage 0.0038
-30 Normal Voltage 0.0012
20 Maximum Voltage 0.0005
20 Normal Voltage 0.0055
20 Battery End Point 0.0030

Note: Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.
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e a0, FCC RF Test Report Report No. : FG7D0507B
Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0024
40 Normal Voltage 0.0035
30 Normal Voltage 0.0014
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0009
0 Normal Voltage 0.0002
-10 Normal Voltage 0.0006 PASS
-20 Normal Voltage 0.0000
-30 Normal Voltage 0.0002
20 Maximum Voltage 0.0026
20 Normal Voltage 0.0029
20 Battery End Point 0.0001
Note:
1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0507B

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

LTE Band 2/ 1.4MHz / QPSK / RB Size 1 Offset 0

Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3759 -49.21 -13 -36.21 -57.21 -54.38 1.83 7.00 H

5637 -52.23 -13 -39.23 -64.40 -59.85 218 9.80 H

_ 7518 -48.83 -13 -35.83 -66.06 -58.50 2.53 12.20 H
Middle 3759 -51.85 -13 -38.85 -60.7 -57.02 1.83 7.00 \Y,
5637 -54.75 -13 -41.75 -68.92 -62.37 218 9.80 \Y

7518 -47.62 -13 -34.62 -68.72 -57.29 2.53 12.20 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2/ 3MHz / QPSK / RB Size 1 Offset 0
Channel Fr(el?nlll-lezn)c y ( EIBRr: ) ( :IS::) I(.)i\r’:i: R;Z?ng Pi.v(\ier TXI::sble = g’;tii““a Pol?:lilz\;\)tion
(dB) (dBm) (dBm) (dB) (dBi)

3756 -54.32 -13 -41.32 -61.70 -59.49 1.83 7.00 H

5637 -55.98 -13 -42.98 -68.15 -63.60 2.18 9.80 H

_ 7515 -47.24 -13 -34.24 -64.47 -56.91 2.53 12.20 H
Middle 3756 -52.32 -13 -39.32 -61.17 -57.49 1.83 7.00 \Y
5637 -51.46 -13 -38.46 -65.63 -59.08 218 9.80 \Y

7515 -46.59 -13 -33.59 -67.69 -56.26 2.53 12.20 \Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0507B

LTE Band 2 / 5MHz / QPSK / RB Size 1 Offset 0

Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm ) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3756 -55.39 -13 -42.39 -62.77 -60.56 1.83 7.00 H
5634 -57.50 -13 -44.50 -69.67 -65.12 2.18 9.80 H
_ 7512 -50.23 -13 -37.23 -67.46 -59.90 2.53 12.20 H
Middle 3756 -55.72 -13 -42.72 -64.57 -60.89 1.83 7.00 \Y,
5634 -54.24 -13 -41.24 -68.41 -61.86 2.18 9.80 \Y,
7512 -48.13 -13 -35.13 -69.23 -57.80 2.53 12.20 \Y,
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2 / 10MHz / QPSK / RB Size 1 Offset 0
Channel Fr(el?nl:_lzn;: y (EIBRr:) (I;iénni‘t) I(.)i\r’:i: R;Z?ng Pi.v(\ier TXI::sble = g’;tii““a Pol?:lilz\;\)tion
(dB) (dBm) (dBm) (dB) (dBi)
3750 -55.02 -13 -42.02 -62.40 -60.19 1.83 7.00 H
5628 -56.24 -13 -43.24 -68.41 -63.86 2.18 9.80 H
_ 7503 -50.45 -13 -37.45 -67.68 -60.12 2.53 12.20 H
Middle 3750 -55.89 -13 -42.89 -64.74 -61.06 1.83 7.00 \Y,
5627 -54.55 -13 -41.55 -68.72 -62.17 2.18 9.80 \Y,
7503 -48.04 -13 -35.04 -69.14 -57.71 2.53 12.20 \Y,
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2 / 15MHz / QPSK / RB Size 1 Offset 0
chann [Froguency| ERP | Ut || peging | power | s | Gain - |Toisater
(dB) (dBm) (dBm) (dB) (dBi)
3747 -55.92 -13 -42.92 -63.30 -61.09 1.83 7.00 H
5620 -57.63 -13 -44.63 -69.80 -65.25 2.18 9.80 H
_ 7494 -48.15 -13 -35.15 -65.38 -57.82 2.53 12.20 H
Middle 3747 -56.44 -13 -43.44 -65.29 -61.61 1.83 7.00 \Y,
5620 -54.75 -13 -41.75 -68.92 -62.37 2.18 9.80 \Y,
7494 -47.72 -13 -34.72 -68.82 -57.39 2.53 12.20 \Y,
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0507B

LTE Band 2 / 20MHz / QPSK/ RB Size 1 Offset 0

Over

SPA

S.G.

TX Cable

TX Antenna

Channel Frflell:;n;: y (EIBRr:) (I:;g::) (L(IjnB“t) R(?Bd:)g (P(;)I;vr:r) (Izsés) (C:iaBl:; Po'?:ﬁ)tlon
3741 -51.58 -13 -38.58 -58.96 -56.75 1.83 7.00 H
5613 -49.60 -13 -36.60 -61.77 -57.22 2.18 9.80 H
_ 7485 -45.18 -13 -32.18 -62.41 -54.85 2.53 12.20 H
Middle 3741 -54.05 -13 -41.05 -62.9 -59.22 1.83 7.00 \Y,
5613 -50.29 -13 -37.29 -64.46 -57.91 2.18 9.80 \Y,
7485 -46.79 -13 -33.79 -67.89 -56.46 2.53 12.20 \Y,
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4/ 1.4MHz / QPSK / RB Size 1 Offset 0
Channel Fr(el?nl:_lzn;: y (EIBRr:) (I;iénni‘t) I(.)i\r’:i: R;Z?ng Pi.v(\ier TXI::sble = g’;tii““a Pol?:lilz\;\)tion
(dB) (dBm) (dBm) (dB) (dBi)
3465 -54.95 -13 -41.95 -63.23 -60.09 1.81 6.95 H
5196 -48.84 -13 -35.84 -63.40 -55.91 2.23 9.30 H
_ 6927 -44.27 -13 -31.27 -63.62 -52.55 2.60 10.88 H
Middle 3465 -57.80 -13 -44.80 -63.6 -62.94 1.81 6.95 \Y,
5196 -51.22 -13 -38.22 -65.52 -58.29 2.23 9.30 \Y,
6927 -48.43 -13 -35.43 -66.97 -56.71 2.6 10.88 \Y,
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4 / 3MHz / QPSK / RB Size 1 Offset 0
chann [Froguency| ERP | Ut || peging | power | s | Gain - |Toisater
(dB) (dBm) (dBm) (dB) (dBi)
3462 -55.85 -13 -42.85 -64.13 -60.99 1.81 6.95 H
5193 -47.85 -13 -34.85 -62.41 -54.92 2.23 9.30 H
_ 6924 -45.60 -13 -32.60 -64.95 -53.88 2.60 10.88 H
Middle 3462 -58.41 -13 -45.41 -64.21 -63.55 1.81 6.95 \Y,
5193 -49.17 -13 -36.17 -63.47 -56.24 2.23 9.30 \Y,
6924 -48.16 -13 -35.16 -66.7 -56.44 2.6 10.88 \Y,
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e a0, FCC RF Test Report Report No. : FG7D0507B
LTE Band 4 / 5MHz /| QPSK
Channel Frfl?nl:;n;: y (EIBRr:) (I;iénni]t) I(.)i\r’:i: R(;Z?ng Pi.v?(.er Txlc?:sble = AGr;ti?\nna Pol?;lilz\?)tion
(dB) (dBm) (dBm) (dB) (dBi)
3462 -56.47 -13 -43.47 -64.75 -61.61 1.81 6.95 H
5190 -48.80 -13 -35.80 -63.36 -55.87 2.23 9.30 H
_ 6921 -45.98 -13 -32.98 -65.33 -54.26 2.60 10.88 H
Middle 3462 -58.05 -13 -45.05 -63.85 -63.19 1.81 6.95 \
5190 -47.59 -13 -34.59 -61.89 -54.66 2.23 9.30 \Y
6921 -47.55 -13 -34.55 -66.09 -55.83 26 10.88 \Y,
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4 / 10MHz / QPSK / RB Size 1 Offset 0
Channel Fr(el?nl:_lzn;: y (52:) (I;iénni‘t) I(.)i\r’:i: R;Z?ng Pi.v(\ier TXI::sble = g’;tii““a Pol?:lilz\;\)tion
(dB) (dBm) (dBm) (dB) (dBi)
3456 -50.15 -13 -37.15 -58.43 -55.29 1.81 6.95 H
5184 -41.28 -13 -28.28 -56.12 -48.35 2.23 9.30 H
_ 6912 -46.46 -13 -33.46 -65.81 -54.74 2.60 10.88 H
Middle 3456 -57.95 -13 -44.95 -63.75 -63.09 1.81 6.95 \Y,
5184 -40.21 -13 -27.21 -55.56 -47.28 2.23 9.30 \Y,
6912 -50.33 -13 -37.33 -68.87 -58.61 2.6 10.88 \Y,
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4 / 15MHz / QPSK / RB Size 1 Offset 0
chann [Froguency| ERP | Ut || peging | power | s | Gain - |Toisater
(dB) (dBm) (dBm) (dB) (dBi)
3453 -57.44 -13 -44 .44 -65.72 -62.58 1.81 6.95 H
5178 -50.12 -13 -37.12 -64.68 -57.19 2.23 9.30 H
_ 6903 -47.53 -13 -34.53 -66.88 -55.81 2.60 10.88 H
Middle 3453 -61.02 -13 -48.02 -66.82 -66.16 1.81 6.95 \Y,
5178 -49.90 -13 -36.90 -64.2 -56.97 2.23 9.30 \Y,
6903 -48.76 -13 -35.76 -67.3 -57.04 2.6 10.88 \Y,
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0507B

LTE Band 4 / 20MHz / QPSK/ RB Size 1 Offset 0

Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm ) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3447 -565.27 -13 -42.27 -63.55 -60.41 1.81 6.95 H
5172 -50.35 -13 -37.35 -64.91 -57.42 2.23 9.30 H
_ 6894 -47.06 -13 -34.06 -66.41 -55.34 2.60 10.88 H
Middle 3447 -60.94 -13 -47.94 -66.74 -66.08 1.81 6.95 \
5172 -49.42 -13 -36.42 -63.72 -56.49 2.23 9.30 \Y
6894 -48.77 -13 -35.77 -67.31 -57.05 26 10.88 \Y,
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 5/ 1.4MHz /| QPSK / RB Size 1 Offset 0
Channel Fr(e:\qnl:-lezn)c y (::r:) (:ig::) I?i‘rl:i: Resa:?ng Pi-v?(;r Txlc?:sble ™ g’:i;“"a Po'?:ﬁ)ﬁon
(dB) (dBm) (dBm) (dB) (dBi)
1672 -60.94 -13 -47.94 -61.26 -62.85 1.14 5.20 H
2508 -58.65 -13 -45.65 -62.95 -61.28 1.12 5.90 H
3344 -61.79 -13 -48.79 -65.91 -65.00 1.34 6.70 H
_ 4179 -58.04 -13 -45.04 -65.43 -61.50 1.59 7.20 H
Middle 1672 -59.54 -13 -46.54 -58.64 -61.45 1.14 5.20 \Y,
2508 -60.22 -13 -47.22 -63.29 -62.85 1.12 5.90 \Y,
3344 -61.10 -13 -48.10 -66.24 -64.31 1.34 6.70 \Y,
4179 -57.36 -13 -44.36 -63.37 -60.82 1.59 7.20 \Y,
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 5/ 3MHz / QPSK / RB Size 1 Offset 0
Channel Fr(el?ntll-lezn)c y (::r:) (:i;::) I(.)i\r,:i: R(-::i?ng Pi.v?(.er TXI(?:sble = g’:i(:““a Po'?:ﬁ)tion
(dB) (dBm) (dBm) (dB) (dBi)
1670 -60.30 -13 -47.30 -60.62 -62.21 1.14 5.20 H
2506 -57.82 -13 -44.82 -62.12 -60.45 1.12 5.90 H
3342 -62.23 -13 -49.23 -66.35 -65.44 1.34 6.70 H
4176 -58.06 -13 -45.06 -65.45 -61.52 1.59 7.20 H
Middle
1670 -57.68 -13 -44.68 -56.78 -59.59 1.14 5.20 \Y,
2506 -58.83 -13 -45.83 -61.9 -61.46 1.12 5.90 \Y,
3341 -60.27 -13 -47.27 -65.41 -63.48 1.34 6.70 \Y,
4176 -57.12 -13 -44 12 -63.13 -60.58 1.59 7.20 \
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e a0, FCC RF Test Report Report No. : FG7D0507B
LTE Band 5/ 5MHz / QPSK / RB Size 1 Offset 0
Channel Frfl?nl:;n;: y (ESr:) (I;iénni]t) I(.)i\r’:i: R(;Z?ng Pi.v?(.er Txlc?:sble = AGr;ti?\nna Pol?;lilz\?)tion
(dB) (dBm) (dBm) (dB) (dBi)
1668 -60.73 -13 -47.73 -61.05 -62.64 1.14 5.20 H
2503 -57.60 -13 -44.60 -61.90 -60.23 1.12 5.90 H
3336 -61.64 -13 -48.64 -65.76 -64.85 1.34 6.70 H
_ 4173 -59.08 -13 -46.08 -66.47 -62.54 1.59 7.20 H
Middle 1668 -58.40 -13 -45.40 -57.5 -60.31 1.14 5.20 \
2504 -58.68 -13 -45.68 -61.75 -61.31 1.12 5.90 \
3336 -61.18 -13 -48.18 -66.32 -64.39 1.34 6.70 \Y,
4173 -57.58 -13 -44.58 -63.59 -61.04 1.59 7.20 \Y,
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 5/ 10MHz / QPSK / RB Size 1 Offset 0
channe [Frouency|  ERE | Ut || pening | power | | loss | Gain - |Toisater
(dB) (dBm) (dBm) (dB) (dBi)
1664 -61.25 -13 -48.25 -61.57 -63.16 1.14 5.20 H
2496 -56.92 -13 -43.92 -61.22 -59.55 1.12 5.90 H
3327 -62.54 -13 -49.54 -66.66 -65.75 1.34 6.70 H
_ 4161 -58.07 -13 -45.07 -65.46 -61.53 1.59 7.20 H
Middle 1664 -58.70 -13 -45.70 -57.8 -60.61 1.14 5.20 \Y,
2496 -57.26 -13 -44.26 -60.33 -59.89 1.12 5.90 \
3327 -61.01 -13 -48.01 -66.15 -64.22 1.34 6.70 \
4161 -57.92 -13 -44.92 -63.93 -61.38 1.59 7.20 \
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 7 / 5MHz / QPSK / RB Size 1 Offset 0
chann [Froguency| ERP | Ut || peging | power | s | Gain - |Toisater
(dB) (dBm) (dBm) (dB) (dBi)
5064 -57.45 -25 -32.45 -40.98 -64.17 2.40 9.12 H
7600 -38.93 -25 -13.93 -33.33 -48.56 2.87 12.50 H
_ 10134 -55.36 -25 -30.36 -49.60 -64.28 3.18 12.10 H
Middle 5064 -58.47 -25 -33.47 -40.75 -65.18 240 9.12 \Y
7600 -44.94 -25 -19.94 -39.36 -54.57 2.87 12.50 \Y,
10134 -59.22 -25 -34.22 -53.9 -68.14 3.18 12.10 \Y,
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e a0, FCC RF Test Report Report No. : FG7D0507B
LTE Band 7 / 10MHz / QPSK / RB Size 1 Offset 0
Channel Frflell:;n;: y (EIBRr:) (I;iénni]t) I(.)i\r’:i: R(;Z?ng Pi.v?(.er Txlc?:sble = AGr;ti?\nna Pol?;lilz\?)tion
(dB) (dBm) (dBm) (dB) (dBi)
5060 -58.90 -25 -33.90 -42.43 -65.62 2.40 9.12 H
7592 -40.29 -25 -15.29 -34.42 -49.92 2.87 12.50 H
_ 10125 -563.79 -25 -28.79 -48.03 -62.71 3.18 12.10 H
Middle 5060 -59.11 -25 -34.11 -40.97 -65.83 2.40 9.12 \Y,
7592 -47.47 -25 -22.47 -40.74 -57.10 2.87 12.50 \Y
10125 -56.37 -25 -31.37 -51.05 -65.29 3.18 12.10 \Y,
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 7 / 15MHz /| QPSK / RB Size 1 Offset 0
Channel Fr(el?nl:_lzn;: y (EIBRr:) (I;iénni‘t) I(.)i\r’:i: R;Z?ng Pi.v(\ier TXI::sble = g’;tii““a Pol?:lilz\;\)tion
(dB) (dBm) (dBm) (dB) (dBi)
5056 -58.19 -25 -33.19 -41.72 -64.91 2.40 9.12 H
7584 -43.61 -25 -18.61 -36.86 -53.24 2.87 12.50 H
_ 10116 -56.15 -25 -31.15 -50.39 -65.07 3.18 12.10 H
Middle 5056 -57.44 -25 -32.44 -40.47 -64.16 2.40 9.12 \Y,
7584 -46.71 -25 -21.71 -40.41 -56.34 2.87 12.50 \Y,
10116 -60.44 -25 -35.44 -55.12 -69.36 3.18 12.10 \Y,
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 7 / 20MHz / QPSK / RB Size 1 Offset 0
chann [Froguency| ERP | Ut || peing | power | s | Gain - |Toisater
(dB) (dBm) (dBm) (dB) (dBi)
5052 -57.16 -25 -32.16 -40.69 -63.88 2.40 9.12 H
7580 -42.43 -25 -17.43 -36.04 -52.06 2.87 12.50 H
_ 10107 -57.41 -25 -32.41 -51.65 -66.33 3.18 12.10 H
Middle 5052 -55.76 -25 -30.76 -39.98 -62.47 2.40 9.12 \Y,
7580 -48.88 -25 -23.88 -41.29 -58.51 2.87 12.50 \Y,
10107 -58.86 -25 -33.86 -53.54 -67.78 3.18 12.10 \Y,
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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